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Table.1 Corrosion test results of protective coated steel pipe piles exposed to

Fukuyama Bay for 12 years.
System Specification Environment
Atmospherd Splash Tidal Submerged
Metallic Thermal sprayed Al T ¢ F P P
coating Thermal sprayed Zn F P P | P
Metal Stainless Steel E E E(C.P.) E(C.B.)
wrapping Monel E E E(C.P.) E(C.P.)
Concrete F P P F
i Polymeric epoxy resin F P P P
Polyethylene( Added E E E E |
Stabilizing agent )
Lining Rubber E E E E
| Vinylon cloth G F P P
reinforced Asphalt ’
Mastic lining E E E E
{ Epoxy resin.)
Painting Zinc-rich paint G F F G
E;Execellent G;Good F;Fair P;poor C.P.;with Cathodic protection
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